



Product List

Better World and Better Life, It is yours



 **DAEHAN
newPharm**



INTRODUCTION

Starting from the industry of feed additives in 1984, we, Dae Han New Pharm Co., Ltd., have contributed to seek human health and welfare with various products of pharmaceuticals, herbals and health supplements as well as veterinary medicines. While being active in veterinary products as one of the leading makers in Korea, in 1996 we entered human pharmaceutical industry by providing facilities at Hyangnam Pharmaceutical Industry Complex and have been developing and manufacturing OTC and ETC products of high quality which are satisfying our clients along with our veterinary products.

Listed on the KOSDAQ(high-tech stock market in Korea) in 2002, we, Dae Han New Pharm, are expanding our sales significantly both in domestic and international markets. All the management and staffs are determined to serve our customers and to fulfill our mission to the society. We will devote ourselves with utmost sincerity in developing and providing the products which will enhance quality of life toward the goal of human happiness.

More than 100 products of human medicines have been exported to or in the process of registration in 30 countries including Vietnam, Singapore, Hong Kong, Cambodia, Philippines, Malaysia, Thailand, Pakistan, U.A.E, Costa Rica, Venezuela, Panama, Honduras, Cuba, Nigeria, Azerbaijan, and Russia.

We have a variety of pharmaceutical products in best quality which can meet the requirements recommended by WHO GMP Guideline and building up our reputation in overseas market.

BRIEF HISTORY



- Oct. 20, 1984 Founded
- Oct. 25, 1984 Obtained an approval for feed additives
- Oct. 31, 1984 Registered Daehan Shinyak Co., Ltd. as a corporate body
- Dec. 20, 1984 Obtained a production license for Veterinary Medicines
- Jul. 28, 1994 Moved Head Office to Seocho-Gu, Seoul, Korea
- Mar. 20, 1996 Designated as KGMP plant for human pharmaceuticals
- Apr. 22, 2000 Obtained KGMP license for pharmaceutical injections
- Feb. 10, 2001 Established R&D Center
- Apr. 09, 2001 Changed company title to Dae Han New Pharm Co., Ltd.
- Dec. 04, 2001 Obtained KVGMP plant for veterinary products
- Jan. 26, 2002 Listed as KOSDAQ(high-tech stock market in Korea) member company
- Nov. 29, 2002 Awarded USD 1 million Export Record Tower
- Nov. 27, 2003 Moved Head Office to Gwanak-Gu, Seoul, Korea
- Nov. 30, 2005 Awarded USD 3 million Export Record Tower
- Nov. 30, 2007 Awarded USD 5 million Export Record Tower





CONTENTS

Antibiotic Products

- | | | |
|----|---------|--|
| 6 | Vial | Amikacin Sulfate 250mg/2mL, 500mg/2mL |
| • | Capsule | Cefadroxil 500mg |
| • | Vial | Cefazolin Sodium 1g |
| 7 | Capsule | Cephadrine 500mg |
| • | Vial | Cephadrine 1g |
| 8 | Capsule | Cefaclor 250mg |
| • | Tablet | Cefaclor 500mg SR (Sustained Release) |
| 9 | Vial | Cefuroxime Sodium 750mg |
| • | Capsule | Cefixime 100mg, 200mg |
| 10 | Vial | Cefoperazone Sodium 1g |
| • | Vial | Cefoperazone Sodium 500mg • Sulbactam Sodium 500mg |
| 11 | Vial | Cefotaxime Sodium 0.5g, 1g |
| • | Tablet | Cefpodoxime Proxetil 100mg |
| 12 | Vial | Ceftazidime 0.5g, 1g |
| • | Vial | Ceftriaxone Sodium 0.25g, 0.5g, 1g |
| 13 | Capsule | Clindamycin HCl 150mg |
| • | Vial | Imipenem-530mg (Equivalent to 500mg of Anhydrous Imipenem)
Cilastatin Sodium-532mg(Equivalent to 500mg of Cilastatin) |
| 14 | Tablet | Levofloxacin 100mg |
| • | Capsule | Lincomycin HCl 500mg |
| • | Tablet | Ofloxacin 100mg, 200mg |
| 15 | Capsule | Ribavirin 100mg, 200mg, 400mg |
| • | Tablet | Roxithromycin 150mg |
| • | Ampoule | Tobramycin Sulfate 80mg/2ml |

Other Products






Antineoplastic Products



- | | | |
|----|---------|------------------------------------|
| 16 | Vial | Carboplatin 150mg/15ml, 450mg/45ml |
| • | Vial | Dacarbazine 100mg, 200mg, 500mg |
| • | Vial | Dactinomycin 0.5mg |
| 17 | Capsule | Hydroxyurea 500mg |
| • | Tablet | Mercaptopurine 50mg |
| • | Tablet | Methotrexate 2.5mg |
| 18 | Vial | Mitomycin-C 10mg |
| • | Capsule | Tegafur 100mg • Uracil 224mg |

- | | | |
|----|--------------|--|
| 19 | Tablet | Adenosine Triphosphate Disodium 21.96mg |
| • | Tablet | Amlodipine Maleate 6.42mg (5mg as Amlodipine) |
| 20 | Tablet | Biphenyl Dimethyl Dicarboxylate 25mg |
| • | Tablet | Bufomedil HCl 150mg |
| • | Ampoule | Bufomedil HCl 50mg/5ml |
| 21 | Soft Capsule | Calcitriol 0.25µg |
| • | Soft Capsule | Carduus Marianus Extract 200mg (140mg as Silymarin, 60mg as Silybin)
Thiamine Nitrate 4mg, Pyridoxine HCl 4mg, Nicotinamide 12mg,
Calcium Pantothenate 8mg, Cyanocobalamin 1.2ug |
| 22 | Tablet | Cetirizine 2HCl 10mg |
| • | Tablet | Cilostazol 50mg |
| • | Ampoule | Citicoline 500mg/2ml |
| 23 | Capsule | Gemfibrozil 300mg |
| • | Tablet | Ginkgo Biloba Extract 40mg |
| 24 | Soft Capsule | Ginkgo Biloba Extract 40mg (Equivalent to 9.6mg of ginkgolavon glycosides) |
| • | Tablet | Gliclazide 80mg |
| 25 | Capsule | Glucosamine Sulfate 250mg |
| • | Sachet | Lactobacillus Acidophilus 75mg |
| 25 | Soft Capsule | L-Cystine 500mg |
| 26 | Ampoule | L-Ornithine-L-Aspartate 500mg/5ml, 5g/10ml |
| • | Tablet | Lovastatin 20mg |
| • | Tablet | Nabumetone 500mg |
| 27 | Tablet | Nimesulide 100mg |
| • | Vial | Pralidoxime Chloride 500mg |
| 28 | Ampoule | Propofol 10mg/ml |
| • | Vial | Streptokinase 750,000 IU, 1,500,000 IU |
| 29 | Tablet | Streptokinase 10,000 IU • Streptodornase 2,500 IU |
| • | Capsule | Thymomodulin 80mg |
| • | Tablet | Ticlopidine HCl 250mg |
| 30 | Ampoule | Tranexamic Acid 500mg |
| • | Tablet | Trimebutine Maleate 100mg, 200mg |
| • | Tablet | Trimetazidine 2HCl 20mg |
| 31 | Soft Capsule | Vitamin E 400 IU β-Carotene 30% Susp 20mg
Ascorbic Acid 300mg Zinc Oxide 9.337mg
Cupric Oxide 1.25mg Selenium 0.1% Powder 91.6mg
Manganese Sulfate 4.613mg |



Antibiotic Products



Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Vial Amikacin Sulfate 250mg/2mL 500mg/2mL</p> 	<p>► Septicemia, pneumonia, CNS infections including meningitis: Bronchiectasis, Osteoarthro.</p>	<p>► I.V. Injection. 15mg/kg daily (total dosage under 1.5g) given T.I.D. or B.I.D. – For adults or children : Infused over 30–60 minutes. – For pediatric patients : Infusion period must be 1–2 hours ► I.M. Injection. Same dose as I.V. should be administered</p>	Aminoglycoside
<p>Capsule Cefadroxil 500mg</p> 	<p>► Pyelonephritis, cystitis, urethritis, Skin and skin structure infections, Pharyngitic, tonsillitis.</p>	<p>► Adults: – Urinary tract infections : For complicated lower urinary tract – Infections : 1 or 2g a day in single or divided doses. – Skin and skin structure infections : 1g a day in single or divided doses.</p>	First Generation Cephalosporins
<p>Vial Cefazolin Sodium 1g</p> 	<p>► Respiratory tract infections, Genito-urinary tract infections, Skin and soft tissue infections, Bone and joint infections, Septicaemia, Endocarditis, Biliary tract infections</p>	<p>► Adults: 500mg to 1g twice daily for uncomplicated infections, 500mg to 1g three or four times a day for more serious infections. In renal insufficiency, total daily dose should be reduced and frequency of administration prolonged.</p>	First Generation Cephalosporins

Antibiotic Products



Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Capsule Cephadrine 500mg</p> 	<p>► Tonsillitis, pharyngitis, pneumonia, bronchitis, prostatitis, cystitis, pyelonephritis, urethritis, apostem, cellulitis, furuncle, impetigo, otitis media.</p>	<p>► Adults:</p> <ul style="list-style-type: none"> –The usual oral dosage for the treatment of skin and skin structure infections and respiratory tract infections (other than lobar pneumonia) is 250mg every 6 hours or 500mg every 12 hours. –For uncomplicated urinary tract infections, the usual adult oral dosage is 500mg every 12 hours. –For lobar pneumonia and serious urinary tract infections (including prostatitis), the usual adult oral dosage is 500mg every 6 hours. 	First Generation Cephalosporins
<p>Vial Cephadrine 1g</p> 	<p>► Tonsillitis, pharyngitis, pneumonia, bronchitis, prostatitis, cystitis, pyelonephritis, urethritis, apostem, cellulitis, furuncle, impetigo, otitis media</p>	<p>► Adults:</p> <p>The usual dose of Cephadrine for injection is 2 to 4g daily in four equally divided doses intramuscularly or intravenously.</p> <p>► Infants and Children:</p> <p>The usual dose range is 50 to 100 mg/kg/day in equally divided doses four times a day and should be regulated by age, mass of the patient, and severity of the infection being treated.</p>	First Generation Cephalosporins



Antibiotic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Capsule Cefaclor 250mg</p> 	<ul style="list-style-type: none"> ▶ Otitis media, pneumonia, laryngopharyngitis, tonsillitis, bronchitis, nephropylitis, cystitis, gonorrheal urethritis, furuncle, carbunculus, folliculitis, cellulitis, infectious atheroma, subcutaneous abscess, felon, vulnus infection 	<ul style="list-style-type: none"> ▶ Adults: 250mg every 8 hours. ▶ Children: 20mg/kg/day in divided doses every 8 hours. 	<p>Second Generation Cephalosporins</p>
<p>Tablet Cefaclor 500mg SR (Sustained Release)</p> 	<ul style="list-style-type: none"> ▶ Otitis media, pneumonia, pharyngitis, tonsillitis, bronchitis, pyelonephritis, cystitis, urethritis gonorrhoea, furuncle, carbunculosis, folliculitis, phlegmon, infectious atheroma, subcutaneous abscess, felon, infections after trauma. 	<ul style="list-style-type: none"> ▶ For lower urinary tract infections is 375mg twice daily or 500mg once daily. For bronchitis is 375mg or 500mg twice daily. ▶ For pharyngitis and tonsillitis, and skin and skin structure infections is 375mg twice daily. ▶ For pneumonia, the recommended dosage is 750mg twice daily. In the treatment of β-hemolytic streptococcal infections, a therapeutic dosage of Cefaclor should be administered for at least 10 days. 	<p>Second Generation Cephalosporins</p>



Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Vial Cefuroxime Sodium 750mg</p> 	<p>► Acute and chronic Bronchitis, bacterial pneumonia, Bronchiectasia, empyema, tonsillitis, laryngopharyngitis, sinusitis, cellulitis, osteomyelitis, peritonitis, acute and chronic nephropylitis, urethritis, septicemia, meningitis, septic arthritis, gonorrhea, adnexitis, intrauterine infection, bartholinitis, prophylaxis of infections after below operations: abdominal, pelvic, cardiac, lung, esophago, angio and orthopedic operations.</p>	<p>► Adults: 750mg should be administered three times daily.</p> <p>► Children and infants: 30–100mg/kg/day should be administered in 3–4 equally divided dose.</p> <p>► Neonates: 30–100mg/kg/day should be administered in 3–4 equally divided dose.</p>	<p>Second Generation Cephalosporins</p>
<p>Capsule Cefixime 100mg, 200mg</p> 	<p>► Second infection of chronic disease of respiratory system, Bronchitis, pneumonia, bronchiectasia, gonorrheal urethritis, cystitis, nephropylitis, cholecystitis, cholangitis, scarlatina, tympanitis, sinusitis.</p>	<p>► Adults and children over 30kg : 50–100mg should be given twice daily. In severe situation, 200mg twice daily.</p>	<p>Third Generation Cephalosporins</p>



Antibiotic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Vial Cefoperazone Sodium 1g</p> 	<ul style="list-style-type: none"> ▶ Respiratory system infection, renal and urinary tract infection, septicemia, peritonitis, prostatitis, meningitis, cholecystitis, cholangitis, secondary infection following operation, burn, infection related uterine, prophylactic of pre/post operation infection, osteoarthritis. 	<ul style="list-style-type: none"> ▶ Adults: 2–4g should be administered as B.I.D. Maximum dose is 16g/day. ▶ Infants and children : 50–200mg/kg/day should be administered in 2–4 equally divided doses. 	Third Generation Cephalosporins
<p>Vial Cefoperazone Sodium 500mg • Sulbactam Sodium 500mg</p> 	<ul style="list-style-type: none"> ▶ Acute or chronic bronchitis, Bronchiectasis, Chronic respiratory disease, Bacterial pneumonia, Pneumonia abscess, Pyothorax, Laryngopharyngitis, Tonsillitis. ▶ Pyelonephritis, Cystitis ▶ Cholecystitis, Cholangitis, Peritonitis ▶ Salpingitis and pelvic inflammatory disease, Intrauterine infection, endometritis ▶ Septicaemia, Infectious endocarditis, second infection of a trauma, bartholinitis 	<ul style="list-style-type: none"> ▶ Adults: administer 1 ~ 2g per day in equally divided doses every 12 hours by I.V. ▶ Pediatric patients : administer 40–80 mg/kg per day in equally divided doses every 6 to 12 hours by I.V. ▶ Severe or complicated infections: Adult: administer 4g (potency) per day in equally divided doses every 12 hours. ▶ Pediatric: administer 160mg (potency)/kg per day in equally divided doses every 6 to 12 hours. 	Third Generation Cephalosporins




Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Vial Cefotaxime Sodium 0.5g, 1g</p> 	<ul style="list-style-type: none"> ► Pneumonia, respiratory tract infections, renal and urinary tract infections, myelitis, bacterial endocarditis, infections related urine, septicemia, cholecystitis, cholangitis. 	<ul style="list-style-type: none"> ► Adults and Children over 13 age: 1–2 g should be administered every 4–12hours ► Children and infants: 50–100mg/kg /day as B.I.D.~Q.I.D. ► Prematures: 50mg/kg/day is maximum dose. 	<p>Third Generation Cephalosporins</p>
<p>Tablet Cefpodoxime Proxetil 100mg</p> 	<ul style="list-style-type: none"> ► Infections of skin and skin structure: folliculitis (including purulent acne), furunculosis, carbuncle, erysipelas, cellulitis, lymphangitis, felon, purulent paronychia, hypodermal abscess, hidradenitis, congenital, perianal abscess. ► Pharyngitis, laryngopharyngitis, acute bronchitis, tonsillitis (peritonsillitis, peritonsillar abscess), chronic bronchitis, bronchiectasis, the secondary infection of chronic respiratory disease, pneumonia, etc. 	<p>Cefpodoxime should be administered orally at meal time to enhance absorption.</p> <ul style="list-style-type: none"> ► Adults: <ul style="list-style-type: none"> • Pharyngitis/tonsillitis: 100 mg every 12 hours for 5–10 days • Bacterial exacerbations of chronic Bronchitis: 200 mg every 12 hours for 10 days ► Children: <ul style="list-style-type: none"> • Acute otitis media: 10 mg/kg/day (maximum: 400 mg/day) divided every 12 hours for 5 days • Pharyngitis/tonsillitis: 10 mg/kg/day (maximum: 200 mg/day) in 2 divided doses for 5–10 days 	<p>Third Generation Cephalosporins</p>

Antibiotic Products




Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Vial Ceftazidime 0.5g, 1g</p> 	<ul style="list-style-type: none"> ▶ Single infections ▶ Mixed infection caused by two or more susceptible organisms ▶ Severe infections in general, Respiratory tract infections, Ear, nose and throat infections, Urinary tract infections, Skin and soft tissue infections, etc. 	<ul style="list-style-type: none"> ▶ Adults: 0.5–2g, twice to three times daily. ▶ Infants and children : In the infants over 2 months, 30–100mg/kg, in two or three divided doses. ▶ Neonates and infants under 2months : 25–60mg/kg, in two divided doses. 	Third Generation Cephalosporins
<p>Vial Ceftriaxone Sodium 0.25g, 0.5g, 1g</p> 	<ul style="list-style-type: none"> ▶ Respiratory system infection, infection related otolaryngology, renal and urinary tract infection, septicemia, meningitis, prophylactic of pre/post operation infection, osteoarthritis, skin and soft tissue infection, cholecystitis, G.I. tract infection. 	<ul style="list-style-type: none"> ▶ Adults and children over 12 age: 1–4g should be administered once daily. ▶ Neonates: 20–50mg/kg should be administered once daily. ▶ Children and infants: 20–80mg/kg should be administered once daily. 	Third Generation Cephalosporins

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p style="text-align: right;">Capsule Clindamycin HCl 150mg</p> 	<p>► Empyema, pneumonia, lung abscess, tonsillitis, pharyngitis, bronchiolitis, otitis media, sinusitis, scarlet fever, furuncle, impetigo, cellulitis, peritonitis, intraperitoneal abscess, septicemia, etc.</p>	<p>► Adults: In severe infections, 150mg, every 6hours. ► Children: In severe infection, 8-16mg/kg, in three or four divided doses.</p>	<p>Miscellaneous Antibiotics</p>
<p style="text-align: right;">Vial Imipenem- 530mg (Equivalent to 500mg of Anhydrous Imipenem) Cilastatin Sodium - 532mg (Equivalent to 500mg of Cilastatin)</p> 	<p>► Staphylococcus sp., Streptococcus sp., Escherichia coli, Citrobacter sp., Klebsiella sp., Serratia sp., Proteus sp., Pseudomonas sp., Haemophilus influenzae, Acinetobacter sp., Bacteroides sp., Peptococcus sp., Peptostreptococcus sp.</p>	<p>► Adults: A total daily 0.5~1.0g(potency) as anhydrous imipenem divided into 2~3 equal doses by intravenous infusion over 30minutes ► Children: A total daily dosage of 30 to 80mg/kg (potency) as anhydrous imipenem, divided into 3~4 equal doses by intravenous infusion over 30minutes.</p>	<p>Miscellaneous Other Beta-Lactams</p>




Antibiotic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Tablet Levofloxacin 100mg</p> 	<p>► Infections of the respiratory tract, skin, soft tissues and urinary tract</p>	<p>► 100mg once, twice or three times daily.</p>	Quinolones
<p>Capsule Lincomycin HCl 500mg</p> 	<p>► The treatment of serious infection due to sensitive gram positive organisms. Also indicated in the treatment of osteomyelitis, arthritis, bacillary dysentery, bacterial endocarditis, septicemia, scarlet fever.</p>	<p>► Adults: 500mg every 8 hours. ► Children: 30mg/kg/day in divided doses every 8 hours. Treatment for at least 10 days.</p>	Miscellaneous Antibiotics
<p>Tablet Ofloxacin 100mg 200mg</p> 	<p>► Folliculitis, furuncle, carbunculus, erysipelas, cellulitis, lymphatitis, paronychia, subcutaneous abscess, hidradenitis, contact acne, infectious atheroma, perianal abscess etc.</p>	<p>► The usual adult daily dose of ofloxacin is 300 mg to 600 mg orally, in two or three divided doses.</p>	Quinolones




Antibiotic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Capsule Ribavirin 100mg 200mg 400mg</p> 	<p>► Hepatitis A, B, C, Herpes simplex, Herpes zoster, Influenza, Viral respiratory disease, Viral childhood disease</p>	<p>► The usual adults dosage : 100–200mg every 6–8 hours, or 400mg every 12 hours.</p>	Antiviral Agents
<p>Tablet Roxithromycin 150mg</p> 	<p>► Severe campylobacter enteritis, chancroid, diphtheria, legionnaire's disease and other Legionella infection, neonatal conjunctivitis, pertussis, pneumonia, sinusitis, and trench fever, and combined with neomycin, for the prophylaxis of surgical infection</p>	<p>► 150mg twice daily or sometimes 300mg once daily, before meals, in the treatment of susceptible infections</p>	Macrolides
<p>Ampoule Tobramycin Sulfate 80mg/2ml</p> 	<p>► Septicemia in the neonate, adult, Bronchitis, Bronchiectasia, Pneumonia, CNS infections (meningitis), Intra-abdominal infections including peritonitis, Skin, bone, and skin structure infections, Complicated and recurrent urinary tract infections.</p>	<p>► Adults: 3–5 mg/kg/day in 3 equally divided doses every 8 hours not exceed 5 mg/kg/day ► Children: 6 to 7.5 mg/kg/day in 3 or 4 equally divided doses Premature or Full-Term Neonates 1 Week of Age or Less: Up to 4 mg/kg/day may be administered in divided doses every 12 hours.</p>	Aminoglycosides



Antineoplastic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
 <p>Vial Carboplatin 150mg/15ml 450mg/45ml</p>	<ul style="list-style-type: none"> ▶ Initial treatment of advanced ovarian carcinoma and secondary treatment small cell carcinoma of lung, head and cervix carcinoma 	<ul style="list-style-type: none"> ▶ CARBOTIN in previously untreated adult patients with normal kidney function is 400 mg/m² as a single I.V. dose administered by a short term(15–60 minutes) infusion. Therapy should not be repeated until 4 weeks after the previous CARBOTIN course. 	Others
 <p>Vial Dacarbazine 100mg 200mg 500mg</p>	<ul style="list-style-type: none"> ▶ Metastatic malignant melanoma, Hodgkin's disease, neuroblastoma, soft-tissue sarcoma including leiomyosarcoma 	<ul style="list-style-type: none"> ▶ Malignant Melanoma: 2–4.5 mg/kg/day for 10 days. Repeat at 4 week intervals. ▶ Hodgkin's disease: 150 mg/m²/day for 5 days, in combination with other effective drugs. Repeat every 4 weeks. 	Alkylating Agents
 <p>Vial Dactinomycin 0.5mg</p>	<ul style="list-style-type: none"> ▶ Wilms' tumor, rhabdomyosarcoma, carcinoma of testis and uterus, other neoplasms 	<ul style="list-style-type: none"> ▶ Adults: 0.5mg a day for a maximum of five days. ▶ Children: 15µg per kg body weight a day for a maximum of five days. ▶ Children: 15µg per kg body weight a day for a maximum of five days. 	Antineoplastic : Antibiotic Type



Antineoplastic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Capsule Hydroxyurea 500mg</p> 	<ul style="list-style-type: none"> ► Melanoma, resistant chronic myelocytic leukemia, and recurrent, metastatic, or inoperable carcinoma of the ovary. 	<ul style="list-style-type: none"> ► SOLID TUMOR Intermittent Therapy–80 mg/kg, orally as a single dose every third day. Continuous Therapy–20 to 30mg/kg, orally as a single dose daily. Concomitant Therapy with irradiation–80 mg/kg, orally as a single dose every third day. 	Others
<p>Tablet Mercaptopurine 50mg</p> 	<ul style="list-style-type: none"> ► Acute myelogenous leukemia. 	<ul style="list-style-type: none"> ► For adults and children the usual dose: 2.5 mg/kg bodyweight per day. 	Antimetabolites
<p>Tablet Methotrexate 2.5mg</p> 	<ul style="list-style-type: none"> ► Trophoblastic neoplasms (choriocarcinoma, chorioadenoma destruens, and hydatiform mole), leukemia. ► Rheumatoid arthritis. Severe, uncontrolled psoriasis which is not responsive to other therapy. 	<ul style="list-style-type: none"> ► The usual dosage: 1–3 tablets daily. ► The maximum dosage: 6 tablets daily. ► Rheumatoid arthritis: 7.5–20 mg once weekly or every 12 hours in three divided doses, orally. 	Antirhenmatic Agents




Antineoplastic Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Vial Mitomycin-C 10mg</p> 	<p>► Certain types of cancer, either in combination with other drugs or after primary therapy has failed.</p>	<p>I.V. using great care to avoid extravasation.</p> <ul style="list-style-type: none"> ► Intermittent administration: 4–6mg/day if mitomycin C daily, once or twice a week. ► Continuous administration: 2mg/day of mitomycin C every day. ► Massive intermittent administration: 10–30mg daily at 1-to 3-week intervals or more. 	<p>Antineoplastic: Antibiotic Type</p>
<p>Capsule Tegafur 100mg • Uracil 224mg</p> 	<p>► Head-cervix and gastric carcinoma, colic and rectal tumor, mastocarcinoma, pulmonary carcinoma, cystic carcinoma, prostatic carcinoma, biliary carcinoma.</p>	<p>► Usually, UNITORAL is orally administered 3–6 capsules (300–600mg as tegafur) in 2–3 divided doses per day.</p>	<p>Antimetabolites</p>



Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Tablet Adenosine Triphosphate Disodium 21.96mg</p> 	<ul style="list-style-type: none"> ▶ Cardiac insufficiency ▶ Sequelae of cerebral hemorrhage, sequelae of cerebral infarction, sequelae of cerebral arteriosclerosis, sequelae of head trauma. ▶ Accommodative asthenopia ▶ Muscular resilient ▶ Chronic gastritis connected with hypofunction of gastrointestinal tract 	<p>▶ The usual dosage of Adenosine triphosphate disodium is 2 ~ 3 tablets, three times daily. Dosage should be adjusted according to the age and severity.</p>	<p>Nootropics & Neurotonics</p>
<p>Tablet Amlodipine Maleate 6.42mg (5mg as Amlodipine)</p> 	<ul style="list-style-type: none"> ▶ Hypertension, angina pectoris 	<p>▶ 5 mg once a day (Maximum dose of 10 mg per day)</p>	<p>Calcium Channel Blocker</p>




Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
Tablet Biphenyl Dimethyl Dicarboxylate 25mg 	<ul style="list-style-type: none"> ▶ Chronic persistent hepatitis with persistently increased SGPT and hepatitis with increased transaminase due to drugs. 	<ul style="list-style-type: none"> ▶ Usual dosage: 1 ~ 2 tablets three times a day. It may be increased by doctors advice. 	Cholelitholitics & Hepatic Protectors
Tablet Buflomedil HCl 150mg 	<ul style="list-style-type: none"> ▶ Chronic cerebral circulatory disorders and cerebrovascular accident ▶ Peripheral vascular disease ▶ Amelioration of Raynaud's phenomenon ▶ Circulatory disturbances of eye or internal ear, etc. 	<ul style="list-style-type: none"> ▶ Adults: 1 tablet x 2 ~ 3 times daily. The dosage can be adjusted according to ages or symptoms. 	Circulatory Improvement Agents
Ampoule Buflomedil HCl 50mg/5ml 	<ul style="list-style-type: none"> ▶ Chronic cerebral circulatory disorders and cerebrovascular accident ▶ Peripheral vascular disease ▶ Amelioration of Raynaud's phenomenon ▶ Circulatory disturbances of eye or internal ear, etc. 	<ul style="list-style-type: none"> ▶ IM or slow IV: 1 Amp. in the morning and in the evening. Perfusion in glucose or isotonic salt solution: 2 ~ 8 Amp. per day. The dosage must be reduced by 1/2 in renal insufficiency. Do not introduce any additive into the solution. 	Circulatory Improvement Agents



Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Soft Capsule Calcitriol 0.25μg</p> 	<ul style="list-style-type: none"> ► Osteoporosis, rachitis, osteomalacia, chronic renal failure, renal osteodystrophy in hemodialysis patients, hypoparathyroidism 	<ul style="list-style-type: none"> ► Osteoporosis: 1 capsule per dose, b.i.d. Rachitis, osteomalacia, ► Hypoparathyroidism: 1 capsule per dose, once a day ► Renal osteodystrophy: 1capsule per dose, once a day 	Osteoporosis Remedy
<p>Soft Capsule Carduus Marianus Extract 200mg (140mg as Silymarin, 60mg as Silybin) Thiamine Nitrate 4mg Pyridoxine HCl 4mg Nicotinamide 12mg Calcium Pantothenate 8mg Cyanocobalamin 1.2ug</p> 	<ul style="list-style-type: none"> ► Chronic hepatic disease, fatty liver, Hepatocirrhosis, toxic hepatic disease 	<ul style="list-style-type: none"> ► One capsule three times a day 	Agents For Liver



Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Tablet Cetirizine 2HCl 10mg</p> 	<p>► Seasonal allergic rhinitis, Conjunctivitis, Perennial allergic rhinitis, Pruritus, Chronic uricaria</p>	<p>► Adults and children 6 years and over: 5~10mg once daily.</p>	<p>Antihistamin</p>
<p>Tablet Cilostazol 50mg</p> 	<p>► For the reduction of symptoms of intermittent claudication, as indicated by an increased walking distance.</p>	<p>► The usual oral dose is 100mg twice daily.</p>	<p>Antiplatelet Agents</p>
<p>Ampoule Citicoline 500mg/2ml</p> 	<p>► Stupor caused by head trauma and cerebral surgery. Concomitant therapy with anticholinergic agents-Parkinsons disease</p>	<p>► The usual adult dosage of citicolone is 100-500mg once or twice daily given in divided intravenously or intramuscularly.</p>	<p>Antiparkinsonian Agents</p>




Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Capsule Gemfibrozil 300mg</p> 	<ul style="list-style-type: none"> ▶ Primary prevention of coronary heart disease in men between 40–55 years of age and with hyperlipidaemias who have not responded to diet and other appropriate measures. ▶ Treatment of patients with hyperlipidaemias of Fredrickson Type IIa (hypercholesterolaemia), Fredrickson Type IIb (mixed hyperlipidaemia), Fredrickson Type III (familial dysbetalipoproteinaemia), Fredrickson Type VI (hypertriglyceridaemia), and Type V (hyperglyceridaemia). 	<ul style="list-style-type: none"> ▶ 1200mg daily in divided doses usually twice daily with certainly dietary treatment (30 minute before the breakfast, dinner) The dose should be increased or decreased according to age and symptoms. 	Antilipemic Agents
<p>Tablet Ginkgo Biloba Extract 40mg</p> 	<ul style="list-style-type: none"> ▶ For the treatment of organic disorders of cerebral function accompanying with demential symptoms such as memory loss, disturbance of concentration, depressive mood, dizziness, tinnitus, and headache Treatment for circulatory disorders of peripheral arteries(intermittent claudication) 	<ul style="list-style-type: none"> ▶ Adults: For organic disorders of cerebral function(dementia) : as ginkgo biloba extract, take 1 –2 tablets(40–80mg) three times a day. 	Hermorrhagic Agents




Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Soft Capsule Ginkgo Biloba Extract 40mg (Equivalent to 9.6mg of ginkgoflavon glycosides)</p> 	<p>► For the treatment of organic disorders of cerebral function accompanying with demential symptoms such as memory loss, disturbance of concentration, depressive mood, dizziness, tinnitus, and headache</p> <p>Treatment for circulatory disorders of peripheral arteries(intermittent claudication)</p>	<p>► For organic disorders of cerebral function(dementia): as ginkgo biloba extract, take 1 –2 capsule (40–80mg) three times a day.</p>	<p>Hemorhagic Agents</p>
<p>Tablet Gliclazide 80mg</p> 	<p>► For the treatment of maturity onset diabetes mellitus.</p>	<p>► Adults: The total daily dose may vary from 40 to 380mg taken orally. A single dose should not exceed 160mg (2tablets).</p>	<p>Hypoglycemic Agents</p>



Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
 <p>Capsule Glucosamine Sulfate 250mg</p>	<ul style="list-style-type: none"> ▶ Osteoarthritis ▶ Degenerative arthritis 	<p>▶ Adults : Take 2 capsules x 3 times daily before meal for 6 weeks.</p>	Antirheumatic Agents
 <p>Sachet Lactobacillus Acidophilus 75mg</p>	<ul style="list-style-type: none"> ▶ Digestive disorder by administration of antibiotic or chemotherapeutics. ▶ Intestinal unusual fermentation meteorism, diarrhoea, constipation. ▶ Acute or chronic intestinal inflammation. ▶ As a nutritional supplement very helpful to digestive activities and good health. 	<ul style="list-style-type: none"> ▶ Adults: 1sachet (1g), 3 times a day ▶ Children: 1sachet (1g), 2 times a day ▶ Diarrhea: 4-8g per day ▶ Constipation: 6g per day 	Antibiotic Resistant Lactobacilli
 <p>Soft Capsule L-Cystine 500mg</p>	<ul style="list-style-type: none"> ▶ Hyperpigmentation by such as freckles, melasma and sun-burn. ▶ Dermatitis by drug. ▶ Eczema, Urticaria, Rash. ▶ Conjunctivitis, Corneal ulcer, corneal injury. ▶ Baldness, hairline fracture. ▶ Acne. ▶ Foster one's strength, Improve the liver function. 	<p>▶ 2 ~ 4 Soft capsules (1,000 ~ 2,000 mg) daily for 2 ~ 3 months or 10 ~ 20 days a month.</p>	Natural Sulfur-Containing Amino-Acid Preparation



Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Ampoule L-Ornithine-L-Aspartate 500mg/5ml 5g/10ml</p> 	<ul style="list-style-type: none"> ▶ Acute, chronic hepatic diseases 	<ul style="list-style-type: none"> ▶ Chronic hepatic disease: 10–20g daily. ▶ Chronic hepatic disease, Hepatocirrhosis: 20–40 ml daily. ▶ Coma vigil, Treatment before narcous: Drop infusion with dilution. 	Liver Therapeutic Agents
<p>Tablet Lovastatin 20mg</p> 	<ul style="list-style-type: none"> ▶ Hypercholesterolemia 	<ul style="list-style-type: none"> ▶ Adults: 20–80mg once or in several time doses is given. 	HMG Co–A Reductase Inhibitors
<p>Tablet Nabumetone 500mg</p> 	<ul style="list-style-type: none"> ▶ Acute and chronic treatment of sign and symptoms of osteoarthritis and rheumatoid arthritis. 	<ul style="list-style-type: none"> ▶ Adults: 2 tablets per day as single dose at evening. ▶ Dosage should be adjusted to meet indivisule requirements. 	NSAIDs




Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Tablet Nimesulide 100mg</p> 	<p>► Osteoarthritis (degenerative arthritic disease), rheumatoid arthritis, post-operative pain, dysmenorrhoea, inflammation of the dental tissues, acute upper respiratory infections</p>	<p>► Adults: Orally take 50mg–100mg Nimesulide, twice a day. If necessary, increase the dosage up to 200mg (2 tab.), twice a day.</p>	NSAIDs
<p>Vial Pralidoxime Chloride 500mg</p> 	<p>► Treatment of poisoning due to those pesticides and chemicals of the organophosphate class which have anticholinesterase activity In the control of overdose by anticholinesterase drug used in the treatment of myasthenia gravis</p>	<p>► Adults: Intravenous injection : Pralidoxime chloride 1g (2 vials) once daily administered by intravenous injection, by dissolving 2 vials with 2 ampulus</p> <p>► Children: 20~40mg/kg once daily administered by dissolving in 100ml of 0.9% sodium chloride solution.</p>	Antidotes




Other Products


Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
 <p>Ampoule Propofol 10mg/ml</p>	<p>► Induction and maintenance of general anaesthesia, sedation of ventilated patients receiving intensive care.</p>	<p>► For specific guidance relating to the administration of Anefol Injection using the Diprifusor target controlled infusion (TCI) system, which incorporates Diprifusor TCI Software, see Administration Section below.</p> <p>Such use is restricted to induction and maintenance of anaesthesia in adults.</p> <p>The Diprifusor TCI system is not recommended for use in ICU sedation or sedation for surgical and diagnostic procedures, or in children.</p>	General Anesthetics
 <p>Vial Streptokinase 750,000 IU 1,500,000 IU</p>	<p>► Acute evolving transmural myocardial infarction, acute deep vein thrombosis, acute pulmonary embolism, acute arterial thrombosis or embolism, occlusion of arteriovenous cannulae.</p>	<p>► Acute evolving transmural myocardial infarction:</p> <ul style="list-style-type: none"> - I.V. Infusion: 1,500,000 IU streptokinase is made up in 100 mL of physiological saline or glucose solution over 30–60 minutes. - Intracoronary infusion: 25,000 to 50,000 IU streptokinase is made up in 100 ml of physiological saline or glucose solution and administered over 30 to 60 minutes. 	Thrombolytic Agents

Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Tablet Streptokinase 10,000 IU • Streptodornase 2,500 IU</p> 	<ul style="list-style-type: none"> ► Relief of the swelling after an operation or trauma, difficulty in sputum output after anesthesia, difficulty in sputum output accompanying respiratory disease, sinusitis, thrombophlebitis 	<ul style="list-style-type: none"> ► Adults: 1~2 tablets per dose, q.i.d. ► Children: 1 tab/10kg, once a day 	Pain/Inflammation
<p>Capsule Thymomodulin 80mg</p> 	<ul style="list-style-type: none"> ► Immune myelomodulator Accessory therapy of bacterial and viral infection including hepatitis or respiratory disease 	<ul style="list-style-type: none"> ► Adults: Orally take one capsule, 1~2 times a day. 	Other Hormone & Sythetic Agents
<p>Tablet Ticlopidine HCl 250mg</p> 	<ul style="list-style-type: none"> ► Improvement of hemokinesis impairment and treatment of thrombus, and embolus occurring as a result of extracorporeal circulation and blood vessel surgery. ► Improvement of ischemic symptoms such as ulcer, pain accompanying by chronic arteria atresia. 	<ul style="list-style-type: none"> ► 200 to 300mg daily in two or three divided doses taken with food. 	Antiplatelet Agents

Other Products

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Ampoule Tranexamic Acid 500mg</p> 	<ul style="list-style-type: none"> ▶ Hemorrhagic tendency associated with systemic and local fibrinolytic acceleration. 	<ul style="list-style-type: none"> ▶ 250~500mg daily in 1~2 divided doses I.M. or I.V. 	Hemostatics And Antiplasmines
<p>Tablet Trimebutine Maleate 100mg, 200mg</p> 	<ul style="list-style-type: none"> ▶ Esophageal reflux, hiatal hernia, gastroduodenitis, pain associated with gastric & duodenal ulcer, dyspepsia, spastic and dyskinetic disorders of gastro-intestinal tract, diarrhea due to lactose intolerance in infants 	<ul style="list-style-type: none"> ▶ Adults: 100~200mg(1~2 tablets) 3 times daily after meal 	Antispasmodics
<p>Tablet Trimetazidine 2HCl 20mg</p> 	<ul style="list-style-type: none"> ▶ Cardiovascular System : Angina pectoris ▶ Ophthalmology : Choroidoretinal diseases induced by ischemia ▶ Otorhinolaryngology : Angiopathic vertigo, Aural vertigo (Meniere syndrome), Tinnitus 	<ul style="list-style-type: none"> ▶ Trimetazidine Hydrochloride, twice a day. If necessary, increase the dosage up to a maximum of 60mg per day. The dose should be adjusted according to age and/or symptom. 	Other Cardiovascular Drugs

Generic Name & Strength	Indication & Uses	Dosage & Administration	Categories
<p>Soft Capsule Vitamin E 400 IU β-Carotene 30% Susp 20mg Ascorbic Acid 300mg Zinc Oxide 9.337mg Cupric Oxide 1.25mg Selenium 0.1% Powder 91.6mg Maganese Sulfate 4.613mg</p> 	<p>► Antioxidant Improvement of melanin pigmentation (melasma, ephelis)</p>	<p>► One capsule once daily after meals</p>	<p>Vitamin & Minerals</p>



DAEHAN
new Pharm

Head office :

1062-4 Namhyun-dong, Gwanak-gu, Seoul, Korea

TEL : 82-2-3415-7832~4 FAX : 82-2-597-8403

Plant :

904-3 Sangshin-ri, Hyangnam-myun, Hwasung-si, Kyunggi-do, Korea

TEL : 82-31-353-6141~5 FAX : 82-31-353-6146

<http://www.dhnp.co.kr>